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SUPATUF Also AQUASWIM Series 50

(Product Code: 241100, 241125, 241150, 241200, 241250)
Part Number Product Description Diagram Number
634000 H/L pot lid 1
63151 H/L pot lid o ring 2
6350011 H/L pot basket mk2 3
6350191 Pump face H/L pot body (Supatuf 75 - 200) 5
63501912 Pump face H/L pot (Supatuf 250) 5
6340810 Suction nozzle (Supatuf 300)
635017 Di�user (Supatuf 75 - 200) 7
635022 Di�user (Supatuf 250) 7
634011 Di�user gasket 8
635010 Impeller (Supatuf 75) 9
635011 Impeller (Supatuf 100) 9
635014 Impeller (Supatuf 125) 9
635012 Impeller (Supatuf 150) 9
63501205 Impeller kit for Supatuf 150 with drilled & tapped motor shaft only
635013 Impeller (Supatuf 200) 9
63501305 Impeller kit for Supatuf 200 with drilled & tapped motor shaft only
6350230 Impeller (Supatuf 250) 9
6350160 Impeller (Supatuf 300) (suit screw type) 9
635028 Pump body o ring 11
6340222 Pump foot (Supatuf 100-125) 14
6340223 Pump foot (Supatuf 150-250) 14
634024B 50mm half union c/w o ring 15
6340241 50mm half union o ring 16
635034 Motor (Supatuf 75) 17
635035L Motor 1.68kW (150, 200) 17
635036L Motor 2.16kW ( 250) 17
6350373E Motor 1.8kW (200,250) 17
635034F Motor 71F 1200WQTE A14 (100, 125) 17
635035F Motor 71F 1500WQTE A15 (150) 17
63402120 Pump foot insert (Supatuf 100-125)
634023 Drain Plug 18
631781 Motor slinger (suit 635034) 19
631782 Motor slinger (suit 6350383EM) 19
634047 End shield (for 635034) n/s
644772 FIBRE WSH 1/4X9/16X1/32
634041 M5X10 L/H CAP SCREW MOULDED
6340020 Supatuf M6 multi pack bolts & washers n/s

2 x 6340060 (M6 nut)
2 x 6340030 (M6 washer)
2 x 63400410 (M6 x 25 bolt)

63401813 Supatuf M10 multi pack bolts & washers (pre 2003) n/s
4 x 6302181 (M10 washer)
4 x 6340181 (M10 x 30 bolt)

63401812 Supatuf M8 multi pack bolts & washers (2003 - current body) n/s
4 x 6302180 (M8 washer)
4 x 6350530 (M8 x 30 bolt)

634086 Toolbar (suits all pumps) n/s
6350212 Adaptor Kit for Supatuf/Supaflo (75-200)

  63502140 - Square Bracket Kit (S/T 75-200 MkI) 6 & 13
  S1290816 - Screw M3x30mm Pan Head SS (each, 3 required) 6
  6340165 - Flange Protector Kit 20
  63400833 - Screw #4x3/8” Pan Head SS (each, 2 required) 21
  6340162 - Mechanical Seal SS 316 10

63502151 Adaptor Kit for Supatuf/Supaflo (250-350)
  63502141 - Square Bracket Kit (S/T 250-350 MkI) 6 & 13
  63400835 - Screw M3x45 SS 304 Pan Head (each, 3 required) 6
  6340165 - Flange Protector Kit 20
  63400833 - Screw #4 3/8” Pan Head SS (each, 2 required) 21
  6340162 - Mechanical Seal SS 316 10
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